

# FireSilx Artificial Foliage

## **BS EN 1021-1&2: 2006**

### Certification

Test: **BS EN 1021-1:&2 2006**

Description: Assessment of the ignitability of materials

Sample: FireSilx Preserved Foliage

Date Tested: 29-30 April 2019

Result: Passed - 1 & 2

County of Classification: UK & Europe

Test Report No: FR003

Mark Nesbitt



Managing Director



Fire retardant properties of all FireSilx products are guaranteed for life